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TEST CERTIFICATE

(This certificate is not valid without a hologram),

Sample: High Pressure Decorative Compact Panel
(Sample ID: CLADS9506-SUEDE)
Report No.:1010814

Ref. No.: Nil Report Date: 15/02/2016

Issued To: Greenlam Industries Ltd. Job Code STRC/BM/1010814
Vill. Paterh Bhonku, Sample Received On: 11/02/2016
PO Panjehra The. Nalagarh, Sample Quantity: 3pcs

Distt Solan, Himachal Pradesh.

S. No. ./Test Result Test Method
i Thermal Conductivity, W/m.%k 0.24 EN 12664-2001
2 Thickness, mm 5.897 By micrometer
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(1) The results listed refer only to tested samples and applicable parameters. Endorsement of product is neither inferred nor implied.(2) Total liability of our Lab is
limited to the invoiced amount. (3) Samples will be destroyed after 15 days from the date of testing unless otherwise specified. (4) This report is not to be reproduced
wholly orin part and cannot be used as an evidence in the court of Law and should not be used in any advertising media without our special permission in writing (5)
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